

Exova Warringtonfire
Holmesfield Road
Warrington
WA1 2DS
United Kingdom

T : +44 (0) 1925 655 116
F : +44 (0) 1925 655 419
E : warrington@exova.com
W: www.exova.com



Testing. Advising. Assuring.

Mr D Fletcher
Oxifree Global LLC
22955 State Highway 249
Suite 6 Tomball Parkway Business Centre
Tomball
Texas
77375
United States of America

9th May 2012
Our ref: 317745
Pro forma invoice No.: 9612000809

Dear Mr Fletcher

We enclose a copy of our laboratory record sheet relating to the indicative tests to BS EN ISO 11925-2 which were performed on the 26th April 2012 on two specimens of your nominally 6mm thick coated steel product.

The specimens were supplied by yourselves on the 24th April 2012. **Exova Warringtonfire** was not involved in any sampling or selection procedure.

One specimen was tested with the test flame applied to the surface of the specimen for 30 seconds and one specimen was tested with the test flame applied to the bottom edge of the specimen for 30 seconds.

These test results relate to an exploratory investigation which utilised the test methodology given in BS EN ISO 11925-2.

If you require guidance on the interpretation of the results or we can assist you in any other way, please do not hesitate to contact us.

Yours sincerely

A handwritten signature in black ink, appearing to read "S. Deeming", with a long horizontal flourish extending to the right.

S. Deeming
Operations Manager
Reaction to Fire Testing

Exova Warringtonfire
HOLMESFIELD ROAD
WARRINGTON WA1 2DS
Tel: (01925) 655116
Fax (01925) 646672

EWF No: 317745

TEST: Indicative*

DATE: 26th April 2012

CLIENT: Oxifree Global LLC

OBSERVERS: None

MATERIAL DESCRIPTION: Coated steel product

THICKNESS: 6mm

FACE TESTED: Coated

SUBSTRATE: No additional
substrate

ADHESIVE: None

TEST FLAME APPLICATION POSITION – Surface & Edge

Specimen Number	Time from start of test for flame front to reach test mark (seconds)	Duration of flaming (seconds)	Flaming droplets produced
1 (Surface Application)	Did not reach	None	No
2 (Edge Application)	Did not reach	None	No

OBSERVATIONS:

In the case of specimen No. 1, ignition did not occur

In the case of specimen No. 2, ignition did not occur

Damaged Area (Height x Width)

Specimen 1: 60mm x 25mm

Specimen 2: 47mm x 34mm

TESTED BY: R. Lau

*Indicative tests are normally performed in the same way as formal tests but on a reduced number of specimens. They are conducted only for the purposes of the sponsor of the test, mainly for research and development purposes. The full conditions of the Standard will not be complied with in terms of number of specimens tested, specimen construction and/or conditioning requirements. Indicative test results should not be accepted as a substitute for formal test results obtained in accordance with the requirements of the standard.